
RL25-02  2013
1/4

R

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

CL/ASA

1122X1-01

2007-11-14

ASA 2013-03-06

 
Pump 2000 med förfilter 

1,5 - 4,0kW R10462 3

5127151271Skruvratt pumplock M10226
R1027751255Pumplock125
R1115951265O-ring 159,1x8,4 NBR70124
R1113951245Silkorg komplett223
 19901430Skruv M6S M8x30422
M11648512270Förfilterhus P2000/P85121
 se tabellKabelförskruvning120
M10429511701Axelskydd119
R1115812096000Packning 116
 19901411Skruv M6S M8x12115
 51291Packning114
M1158851239Pumphus P2000 & P85 113
R1116719932032Kupolmutter M12112
R10270se tabellPumphjul slutet 1.5 kW111
(M11440)511522Axeltätning Type 2106110
R1116651103O-ring 139,5x3 NBR7019
R1116051165Platta för tätning P89/200018
 19901525Skruv M6S M10x2547
 19930035Mutter M6M M1046
 19901530Skruv M6S M10x3045
R11000511440Mellandel 1,5-4kW14
 19906605Skruv SK6SS M8x1033
M10142511260Axel12
 se tabellMotor Lafert11

Parts List
Drawing.no:Art.no:Title/ NameQty.Item.

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

Sid 1

Art.nr Benämning Pos 1
Motor

Pos 11
Pumphjul

Pos 26
Kabelförskruvning
(medföljer motorn)

112201-01 Pump 1,5kW/3-fas 12082810 511861 M20x1,5
112211-01 Pump 2,2kW/3-fas 12083010 511871 M20x1,5
112291-01 Pump 3,0kW/3-fas 12083110 511875 M20x1,5
112221-01 Pump 4,0kW/3-fas 12083212 511881 M25,1,5

3

2

7

4

19
8

9

11

12

13

15

14

25

26

24

23

16

120

5

6

21

22

REVISION HISTORY
ZONE REV DESCRIPTION DATE APPROVED

 2 Pos 13 Pumphus var 51235, pos 21 Förfilterhus var 51227, pos 22 Skruv 19901430 var 19901425 2012-10-24 OA
 3 Pos 10 Axeltätning var 511521 2013-03-06 OA

2

10

A

B

D

E

D

H M

P

B

J
I

I

O

C

E

F
H

E

F

G

D

LK

ON

K

L

L

J

R

Art.no.

Rev.no.

Scale

Designed by: Approved by:

Revised by:  Date

Drawn by:  Date

Drawing number

Assembly drawing no.

Surface treatment

part of ISO 2768 
The tolerance class in accordance with this

E

Box 728, SE-194 27 Upplands Väsby, Sweden
Phone +46 8 59411050, Fax +46 8 59086880

CR

1122X1

2012-02-13

ASA 2013-03-06

 
Pump 2000 utan förfilter

 M10833 3

1152X1

Th
is

 d
oc

um
en

t a
nd

 it
s 

co
nt

en
ts

 a
re

 th
e 

ex
cl

us
iv

e 
pr

op
er

ty
 o

f P
ah

lé
ns

 a
nd

 m
ay

 n
ot

 b
e 

co
pi

ed
, 

re
pr

od
uc

e d
, t

ra
ns

m
itt

ed
 o

r c
om

m
un

ic
at

ed
 to

 a
 th

ird
 

pa
rty

, o
r u

se
d 

fo
r a

ny
 p

ur
po

se
 w

ith
ou

t w
rit

te
n 

pe
rm

is
si

on
.

M10429511701Axelskydd119
M104055122880*Rörstos 2½"118
 19901416Skruv M6S M8x16417
R1115812096000Packning 116
M8 x 19901411SkruvM6S A4 M8x12 115
 51291Packning114
M1158851239Pumphus P2000 & P85 113
R1116719932032Kupolmutter M12112
R10270se tabellPumphjul slutet 1.5 kW111
(M11440)511522Axeltätning Type 2106110
R1116651103O-ring 139,5x3 NBR7019
R1116051165Platta för tätning P89/200018
 19901525Skruv M6S M10x2547
 19930035Mutter M6M M1046
 19901530Skruv M6S M10x3045
R11000511440Mellandel 1,5-4kW14
 19906605Skruv SK6SS M8x1033
M10142511260Axel12
 se tabellMotor11

Parts List
Drawing.no:Art.no:Title/ NameQty.Item

Art.nr Benämning Pos 1
Motor

Pos 11
Pumphjul

Pos 20
Kabelförskruvning
medföljer motorn

115201-01 Pump 1,5kW/3-fas 12082810 511861 M20x1.5
115211-01 Pump 2,2kW/3-fas 12083010 511871 M20x1.5
115221-01 Pump 4,0kW/3-fas 12083212 511881 M25x1.5

Sid 1

1

5

2

3

4

6
7

19

8

9

11

12

13

14
15 1716 18

REVISION HISTORY
ZONE REV DESCRIPTION DATE APPROVED

 3 Pos 13 Pumphus var 51235 2012-10-24 OA
 3 Pos 10 Axeltätning var 511521 2013-03-06 OA

3

10 3

A

B

D

C

E

B

C

E

F

E

I

D

H

J Q

F G

K

Q

I

Pump P2000 - with prefilter

Item no. kW Phase Hz

112201-01 1.5 3 50

112211-01 2.2 3 50

112221-01 4.0 3 50

Pump P2000 without prefilter

Item no. kW Phase Hz

115201-01 1.5 3 50

115211-01 2.2 3 50

115221-01 4.0 3 50

Pump P2000 - Spare parts



RL25-02  2015
2/4

Pump P2000 - Reservdelar

S
V

E
N

S
K

A

S
V

E
N

S
K

A

Pos Benämning Art.nr

A 1
Motor 1.5kW 3-fas 400/230/50-460/265/60 A200/24 631265
Motor 2.2kW 3-fas 400/230/50-460/265/60 A200/24 631266
Motor 4.0kW 3-fas 690/400/50-460/60 A200/24 631270

B 2 + 3 Axel inkl stoppskruvar 636001
C 4 + 19 Mellandel + Axelskydd 636003
D 5 + 6 + 7 + 22 Skruv och mutter för ihopmontage 636002
E 8 + 9 + 10 Platta för tätning + O-ring + Axeltätning 636004
F 9 + 10 O-ring + Axeltätning 631000

G 10
Axeltätning 631001
Axeltätning Nic-Tech 631049

H 11 + 12
Pumphjul 1.5kW + Kupolmutter M12 631003
Pumphjul 2.2kW + Kupolmutter M12 631004
Pumphjul 4.0kW + Kupolmutter M12 631005

I 13 + 16 Pumphus + Packning 631006
J 14 + 15 Avtappningsplugg M8x12 631002
K 16 Packning (pumphus) 631007
L 21 + 16 + 22 Förfilterhus + Packning + Skruvar 4st 631009
M 23 Silkorg 631010
N 24 O-ring (pumplock) 631011
O 24 + 25 Pumplock + O-ring 631012
P 26 Skruvratt M10, 2st 631013
Q 18 + 17 + 16 Rörstos + Skruv 4st + Packning 631008

R 1-12 + 20
Drivsida 1.5kW 3-fas 51508-01
Drivsida 2.2kW 3-fas 515061-01
Drivsida 4.0kW 3-fas 51507-01



RL25-02  2015
3/4

E
N

G
LI

S
H

Pump P2000 - Spare parts

E
N

G
LI

S
H

Pos Description Item No.

A 1
Motor 1.5kW 3-phase 400/230/50-460/265/60 A200/24 631265
Motor 2.2kW 3-phase 400/230/50-460/265/60 A200/24 631266
Motor 4.0kW 3-phase 690/400/50-460/60 A200/24 631270

B 2 + 3 Shaft with setscrews 636001
C 4 + 19 Intermediaplate + Protective cover for shaft 636003
D 5 + 6 + 7 + 22 Assemblykit, screws and nuts 636002
E 8 + 9 + 10 Sealplate + O-ring + Shaft seal 636004
F 9 + 10 O-ring + Shaft seal 631000

G 10
Shaft seal 631001
Shaft seal Nic-Tech 631049

H 11 + 12
Impeller 1.5kW + Domed nut M12 631003
Impeller 2.2kW + Domed nut M12 631004
Impeller 4.0kW + Domed nut M12 631005

I 13 + 16 Pump housing + Packing 631006
J 14 + 15 Drain plug M8x12 631002
K 16 Packing (pump housing) 631007
L 21 + 16 + 22 Prefilter housing + Packing + Screws 4pcs 631009
M 23 Strainer basket 631010
N 24 O-ring (lid) 631011
O 24 + 25 Lid + O-ring 631012
P 26 Thumb screw M10, 2pcs 631013
Q 18 + 17 + 16 Pipe connection + Screws 4pcs + Packing 631008

R 1-12 + 20
Drive end 1.5kW 3-phase 51508-01
Drive end 2.2kW 3-phase 515061-01
Drive end 4.0kW 3-phase 51507-01



RL25-02  2014
4/4

Р
УС

С
К

И
Й

Hacoc P2000 - Запасные части
Р

УС
С

К
И

Й

№. Описание № арт.

A 1
Электродвигатель 1.5кВт, 3 фазы 400/230/50-460/265/60 A200/24 631265
Электродвигатель 2.2кВт, 3 фазы 400/230/50-460/265/60 A200/24 631266
Электродвигатель 4.0кВт, 3 фазы 690/400/50-460/60 A200/24 631270

B 2 + 3 Вал и набор винтов 636001
C 4 + 19 Фланец + Защитная трубка 636003
D 5 + 6 + 7 + 22 Монтажный набор, винты и гайки 636002
E 8 + 9 + 10 Фланец + Уплотнение + Сальник 636004
F 9 + 10 Уплотнение + Сальник 631000

G 10
Сальник 631001
Торцевое уплотнение с покрытием Nic-Tech 631049

H 11 + 12
Крыльчатка 1,5 кВт + Куполообразная гайка M12 631003
Крыльчатка 2.2кВт + Куполообразная гайка M12 631004
Крыльчатка 4.0кВт + Куполообразная гайкаM12 631005

I 13 + 16 Корпус насоса + Прокладка 631006
J 14 + 15 Дренажная пробка M8x12 631002
K 16 Прокладка (корпус насоса) 631007
L 21 + 16 + 22 Префильтр + Прокладка + Винты, 4шт 631009
M 23 Корзина префильтра 631010
N 24 Уплотнение (пробкa) 631011
O 24 + 25 Пробка + уплотнение 631012
P 26 Микрометрический винт M10, 2шт 631013
Q 18 + 17 + 16 Трубное подключение + Винты, 4шт + Прокладка 631008

R 1-12 + 20
Привод в сборе 1.5кВт 3 фазы 51508-01
Привод в сборе 2.2кВт 3 фазы 515061-01
Привод в сборе 4.0кВт 3 фазы 51507-01


